CG260B BRUSHCUTTER

0| PART NO. PARTNAME [QTYNO| PARTNO. PART NAME JoT¥NG.| PARTNO. PART NAMEQTY
1 |cGaisa Gear Case Assy 1 [31jcG603.1 Hamess Clamp 1 |61 | BL7503-7 Spring 1
2 [GBT893.2 | Stop Ring 26 1 |32 |ca260.3-1 Clamp 1 |62 |BL75038 Clock Pin i
3 |GB/TB94.1 | Stop Ring 10 1 33 loBmoa Sarew M5>20 1 |63 |BL75034 Handgrip 1
4 |GB/T276 Bearing 6000-2R3/P5 2 134 JOB/TS89.1 Nut M5 2 164 | BL750.3-1 Spring ]
5 [cG415D64 | Piion A 1 |35 |CG260A.1A Clutch Comp. 1 |65 | BL75035 Box,Right 1
6 |CG4153-1 | Steel Plate Cap 1 136{CG260A.1A1 JCluchDrumComp. | 1 ] 66 | GB/T845 Screw ST29x 18 | 2
7 loBrr01 Screw M6x 20 -5 137 joprTeosy Stop Ring 35 1 ]67 | GB/T70.) Screw M5 30 1
8 |oB/T93 Washer 6 s |38 |GR276 Bearing 6202-2RS/PS | 1 [ 68 | CG260B-CE 1.1.1 | Cable Comp. 1
o [GB/T90744 | Screw M5x 12 4 |39 |GR/TROa 1 Stop Ring 15 ! |69 | BG-328A-2 Tube 1
10|6B/T292 Boh M6x 12 1 |40{CG260A.1A-1 | Linker 1 {70 {cG3m21.1 Stop Button Comp. | 1
11 {GRTI7.1 Washer 6 5 |41 |CO305F.142 | Rubber Cover 1 |71 |BL7503-3 Handgrip i
12|BG305.12.44 | Geer Case 1 |42 {GBrT70.0 Screw M5x25 2 |72 | BL75032 Spring 1
13 |BG305.12.4% |Blade Cover 1 J43 joBres Wasgher § 2 }73 [ BL750.36 Box Left 1
14 jGBIT276 Bearing 6000/P5 1 44 JGBIT97 Washer 5 2 |74 402982 Nylon Cutter Head | 1
15|BG-3289.52 |Gear 1 {45 |CG305F.143 | Clamp B 1 |75 ] CG305F.8.1 Case 1
16]CG305F 1-1 | Gear Shaft 1 {46 |CG305F.144 |Clamp A 1 |76 | CG30SF.84 Left Nut ]
17 |GB/T276 Bearing 6002-2RS/P5 1 {47 |BG415-1 Wire Clamp Band 1 |77 | CGYSFR-S Washer 1
18 }GB/T893.2 Stop Ring 32 1 {48 1CG260A-CE.1 | Hamoss Assly 1 |78 | CG305F 83 Spn'ng_ ]
19]BG305.12.4-5 [Holder A 1 |49 |GB/T9074.13 | Scrow M5x25 6 |79 Cord 2
20|CG305F.1-3 |HolderB 1 150 |CG415D-2 Cap,Lower t {80 | CG305F.81 Card Holder 1
21{GBITS621 [ Washer 10 1 |51 {co330B-3 Rubber Washer 2 |81 | cososray Platen 1
22{CQ305F.14  {Left Nut 1 |52 Jcaaispa Bracket 1 |82 | €G305F 82 Cover ]
23 | GBI PIN 2x 16 1 |53 jcaaisD2-2.  |Handle 1 |83 | BG4302.6-1 Brucket 1
24 |CG420-2 Blade 1 |54 |CG330B-CE3-1 |GripLeft 1 |84 | 6BT9O74.13 Sorew M5x 30 2
25|CG415-CE1  |Pipc Comp. I |s5]cas203 Cover 1 |85 [ cc4207.1-1 Safety Guard 1
26 [BG-328.9.4-5 | Rubber Cover 6 |56 [Cad15D1 Cap,Upper | | 86 | GBT9074.4 Screw MSx 16 4
27|BG-328.9.44 |Oil-Bearing 6 |57 |caati 3 Handle 1 |87 | GBrT84S Sorew ST42%16 | 2
28[CG4202-3 | Drive Shaft 1 |58 [CG260B-CE.1.l |Lever Assy 1 |88 jCG4207.1.1-1  |Guand 1
29 [cG415-CE.1-1{ Pipe 1 |59 {GB/T846 Screw ST2.9% 13 1 |89 |CGaz07.11-2  |Biade 1
30}caG260.3 Holder Assy 1 |60 |BL750.3-9 Button 1 |90 |c64207.11 Guard Assy 1



sb
Tekstboks
402982






POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

23 1 402982 SNGREHOVED KPL. TRIMMERHEAD 10MM

25 1 11CG305F81 SNGREHOVED HUS CASE

26 1 11CG305F8-4 MZTRIK 10MM LINKS NUT 10MM

27 1 11CG305F8-5 SKIVE WASHER

28 1 11CG305F8-3 FJEDER SPRING

29 1 5015-00 2,4 MM TRIMMERSN@RE 15 M| 2,4MM TRIMMERLINE 15M

30 1 11CG305F8-1 SNGRERRULLE SPOOL

31 1 11CG305F8-2 BUND Cup

87 1 11CG42071-1 SKARM GVERST SAFETY GUARD

88 1 11GB/T90744M5 | SKRUE M5X12 SCREW M5X12
X12

89 1 11GB/T845ST42 | SKRUE ST4.2X16 SCREW ST4.2X16
X16

90 11CG420711-1 BRUG 11CG420711 GUARD

91 11CG420711-2 KNIV BLADE

92 11CG420711 SKZARM NEDERST KPL GUARD ASSY




FIG. 1 1E34F GASOLINE ENGINE



Kim Wogelius


Kim Wogelius


Kim Wogelius
 85

sb
Tekstboks
86

sb
Linje


POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 111E34F12 BOLT BOLT

2 1 404841 LUFTFILTERDAKSEL COVER

3 1 111E34F1-1 LUFTFILTER AIRFILTER

4 2 662082 SKRUE M5 X 14 SCREW M5 X 14

5 1 111E34F11 LUFTFILTERHUS AIR FILTER HOUSING
6 1 11GB845 SKRUE ST2.9X8 SCREW ST2.9X8

7 1 111E34F1-3 CHOKER CHOKE

8 1 111E34F1-2 CHOKERHANDTAG CHOKERHANDLE
9 1 11WYJ244 KARBURATOR CARBURETTOR

10 1 111E34F-1 PAKNING GASKET

11 6 662082 SKRUE M5 X 14 SCREW M5 X 14

12 1 111E34F4 ISOLATOR INLET MANIFOLD
13 1 111E34F-2 PAKNING GASKET

14 4 11GB119 STYR 3X10 ANNUL 3X10

15 9 662082 SKRUE M5 X 14 SCREW M5 X 14

16 1 111E34F-5 DAKSEL FAN COVER

17 2 111E34F-12 BOLT ISOLATOR 2-17

18 2 111E34F-13 SKIVE WASHER 2-18

19 2 111E34F101 KOBLINGSSKO CLUTCH SHOE

20 2 111E34F-11 SKIVE WASHER 2-20

21 1 111E34F10-1 FIJEDER KOBLING SPRING CLUTCH
22 1 11GB6171 M@TRIK M8X1 NUT M8X1

23 1 90102310 PLANSKIVE M8 WASHER

24 1 11QQ-1 LEDNING STOP CORD COMP.
25 1 111E34F5-1 GUMMI GENNEMFZRING RUBBER IMPLEMENT
26 1 11UK-08922 TANDSPOLE MAGNETO ROTOR
26A 1 11UK-08922 TAENDSPOLE MAGNETO ROTOR
27 4 662082 SKRUE M5 X 14 SCREW M5 X 14
28 1 111E34F7-1 KRUMTAPHUS F. CRANKCASE

29 1 111E34F-4 PLADE GUIDE PLATE

30 1 111E34F7-2 PAKNING KRUMTAPHUS GASKET CRANKCASE
31 2 111E36F2 PAKDASE OIL SEAL

32 2 11GB276 KUGELLEJE BALL BEARING

33 1 111E40FP-3Z3-1 NOT KEY

34 1 111E34F61 KRUMPTAP CRANK

35 1 111E34F7-3 KRUMTAPHUS DEL CRANKCASE HALF
36 1 111E34F81 PALHOLDER RATCHET HOLDER
37 1 111E34F8-2 FJEDER PAL RATCHET SPRING
38 1 111E34F8-1 STARTER PAL STARTER PAWL
39 1 11GB90746 SKRUE M5X10 SCREW M5X10

40 1 111E34F11-1 STARTERFJEDER RECOILSPRING

41 1 111E34F11-2 SNORRULLE RATCHET WHEEL
42 1 111E34F111 STARTERHUS RECOIL STARTER BODY
43 1 111E34F111-1 GENNEMFZRING ROPE GUIDE

44 1 111E34F11-3 STARTERSNOR ROPE

45 1 111E36F1-1 STARTHANDTAG STARTER HANDLE
46 1 111E36F1-5 SPECIALSKIVE PLATE 2-46

47 1 662082 SKRUE M5 X 14 SCREW M5 X 14
48 1 111E34F-6 DAKSEL COVER

49 1 111E34F3 SKZAERM COVER




POS | QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

50 1 662082 SKRUE M5X14 SCREW M5 X 14
51 1 111E34F5-2 TANDRGRSHATTE GUMMI SPARKPLUG CAP
52 1 111E40F-3A8-2 FJEDER TZANDRGRSHATTE | SPRING COVER
53 1 111E34F5-3 KAPPE CAP

54 1 10011022 TANDRZR W22MPR-U SPARKLING PLUG W22WPR-U
55 4 11GB70 SKRUE SCREW M5X25

56 4 662025 FJEDRESKIVE WASHER SPRING
57 4 11GB848 SKIVE 5MM WASHER 5 MM

58 1 111E34F-3 PAKNING GASKET

59 1 111E34F2 UDST@DNING MUFFLER COMP.
60 2 111E34F-14 PINBOLT SCREW 2-60

61 3 90102308 PLANSKIVE M5 WASHER

62 2 90180950 FLANGEM@TRIK M5 DIN 6923 | FLANGED NUT

63 1 111E34F-8 CYLINDER CYLINDER

64 1 111E34F-9 CYLINDER PAKNING CYLINDER GASKET
65 2 111E34F6-5 STEMPELRING STK. PISTON RING

66 1 111E34F6-6 STEMPEL PISTON

67 2 111E34F6-1 SKIVE RING

68 1 111E34F6-3 KRYDSPIND CROSS PIN

69 1 111E34F6-4 NALELEJE NEEDLE BEARING
70 2 111E34F6-2 LAS RING

71 1 11EB-41541 BENZINLAG KPL. GASOLINE LID

72 1 11EB-415411-1 ANDEVENTIL BREATHERVALVE
73 1 11EB-41541 BENZINLAG KPL. GASOLINE LID

74 1 11EB-41541 BENZINLAG KPL. GASOLINE LID

75 1 111E34F92-2 BENZINSLANGE FUEL HOSE

76 1 111E34F92-1 BENZINSLANGE FUEL HOSE

77 1 111E36FF81-1 PROP PLUG

78 1 111E34F92-3 FILTER CLEANER

79 1 111E34F91 BENZINTANK FUEL TANK

80 1 11GB90744M5X16 BOLT M5X16 SCREW M5X16

81 2 11GB90744M5X14 BRUG 662082 SCREW M5X14

82 1 111E34F6 PAL HOLDER KPL. RATCHET HOLDER ASSY
83 1 111E34F8 STARTER KPL. STARTER CPL.

84 1 111E36FF-11 STELLEDNING FLASH PAN

85 1 11EB-41541 BENZINLAG KPL. GASOLINE LID

86 1 247223 TIPPERPUDE BULP




	cg260b_2005.pdf
	pakningssæt cg260b.pdf
	Ark1

	pakningssæt cg260b.pdf
	Ark1





